
Heliyon 9 (2023) e21581

Available online 4 November 2023
2405-8440/© 2023 Published by Elsevier Ltd. This is an open access article under the CC BY-NC-ND license
(http://creativecommons.org/licenses/by-nc-nd/4.0/).

Sustainable removal of nutrients (n and p) in a wastewater 
treatment plant, with eggshell (biocalcium) 

Laura Garduño-Pineda a,c, Ivonne Linares-Hernández b, Verónica Martínez- 
Miranda b,*, Elía Alejandra Teutli-Sequeira b,d, Jesús Martínez Santa Cruz a, 
José Juan García-Sánchez a 

a Tecnológico de Estudios Superiores de Jocotitlán Estado de México, 50700, Mexico 
b Universidad Autónoma del Estado de México, Instituto Interamericano de Tecnología y Ciencias del Agua (IITCA), Toluca, 50120, Mexico 
c Gobierno del Estado de México, Consejo Mexiquense de Ciencia y Tecnología (COMECYT), Cátedras CONAHCYT, Mexico 
d Gobierno de México, Consejo Nacional de Humanidades Ciencias y Tecnologías (CONAHCYT), Cátedras CONAHCYT, Mexico   

A R T I C L E  I N F O   

Keywords: 
Nitrogen and phosphate species 
Sludge production 
Soil bioremediation 
Biofertilizer 

A B S T R A C T   

Biological treatments have become insufficient to treat municipal wastewater with greater 
toxicity and excess nitrogen and phosphate species, thus affecting the organisms that consume the 
water. In this work, a process was implemented for the removal of nutrients through three stages: 
stage A, complete aeration (24 h, 43 months); stage B, decreased aeration (12 h, 17 months); and 
stage C, decreased aeration with biocalcium (12 h, 19 months). The addition of biocalcium from 
eggshell promoted the formation of flocks, which resulted in the removal of nitrites (61 %), ni-
trates (84 %), total nitrogen (57 %), total phosphorus (8.3 %), sedimentable solids (50 %), total 
suspended solids (69 %), BOD5 (76 %), helminth eggs (50 %) and fecal coliforms (54 %). The 
statistical analyses in the three stages indicated that there is a strong correlation between the 
concentration of fats and oils and the removal of sedimentable solids and total suspended solids, 
since these parameters were correlated by 97 and 89 %, respectively. Sedimentable solids were 
correlated with total suspended solids by 94 %, while nitrates and total nitrogen were correlated 
92 %, which favors the removal of nutrients in wastewater. The increase in the concentration of 
nitrogen in the sludge in stage C generated a C:N ratio of 7.98. This ratio shows that the sludge is 
feasible for use as a mediator of soils and a biofertilizer because of the high contents of calcium, 
phosphorus and nitrogen. In addition, biocalcium promoted the precipitation of hydroxyapatite, 
struvite, calcite and quartz. In general, the three stages of the treatment contributed to the sta-
bilization of the wastewater treatment plant (WWTP) in an efficient, economical, and safe way.   

1. Introduction 

Water quality changes because of the increase in population and anthropogenic activities, which causes changes in its chemical 
composition due to the release of industrial, municipal and agricultural wastewater. This puts the integrity of ecosystems, including 

* Corresponding author. 
E-mail addresses: laura.garduno@tesjo.edu.mx (L. Garduño-Pineda), ilinaresh@uaemex.mx (I. Linares-Hernández), vmartínezm@uaemex.mx 

(V. Martínez-Miranda), eateutlis@uaemex.mx (E.A. Teutli-Sequeira), jes06mtzsta@gmail.com (J.M. Santa Cruz), jose.garcia@tesjo.edu.mx 
(J.J. García-Sánchez).  

Contents lists available at ScienceDirect 

Heliyon 

journal homepage: www.cell.com/heliyon 

https://doi.org/10.1016/j.heliyon.2023.e21581 
Received 26 June 2023; Received in revised form 23 October 2023; Accepted 24 October 2023   

mailto:laura.garduno@tesjo.edu.mx
mailto:ilinaresh@uaemex.mx
mailto:vmart&iacute;nezm@uaemex.mx
mailto:eateutlis@uaemex.mx
mailto:jes06mtzsta@gmail.com
mailto:jose.garcia@tesjo.edu.mx
www.sciencedirect.com/science/journal/24058440
https://www.cell.com/heliyon
https://doi.org/10.1016/j.heliyon.2023.e21581
https://doi.org/10.1016/j.heliyon.2023.e21581
https://doi.org/10.1016/j.heliyon.2023.e21581
http://creativecommons.org/licenses/by-nc-nd/4.0/


Heliyon 9 (2023) e21581

2

plants, animals and humans, at risk because various toxic compounds are produced that cause various diseases and affect human 
reproduction [1,2] Biological treatments have become insufficient to treat wastewater with high toxicity [1,3], and large amounts of 
nitrogen and phosphate species are discharged to natural bodies of water [4,5]. 

Nitrogen and phosphorus concentrations in the environment have increased because of anthropogenic emissions, such as through 
the production of fertilizers; these nutrients promote eutrophication and a decrease in dissolved oxygen, which affects the ecosystem 
[6,7]. For these reasons, treatment systems have focused on nitrogen and phosphorus recovery options as well as biogas and electricity 
production as part of their integral management strategies to guarantee the sustainability of the ecosystem [8]. In recent years, various 
techniques have been developed to treat wastewater, including biological treatment, ion exchange, membrane separation, adsorption, 
and chemical precipitation [6]. Among them, chemical precipitation is considered one of the most promising methods for wastewater 
treatment due to its removal efficiency and feasibility [7,9,10]. Biological nutrient removal (BNR) processes have been widely 
employed in large-scale municipal wastewater treatment plants (WWTPs). The anaerobic/anoxic/oxic (A/A/O) process is one of the 
most popular BNR techniques [11,12]. Gao et al. (2023) studied the denitrifying phosphorus removal (DPR) process for simultaneous 
nitrogen and phosphorus removal from municipal wastewater. The DPR process was successfully started and operated by an alter-
nating anoxic-anaerobic/aerobic biofilter (A-A/O BF) system, achieving effective synchronous nitrogen and phosphorus removal. In 
the proposed system, after 60 days of operation, under optimized conditions, the average removal efficiencies of COD, NH4

+-N, TN and 
PO4

3--P were 83.14 %, 99.02 %, 69.75 % and 85.19 %, respectively [13]. 
In this way, recent works have reported that it is possible to remove nitrogen and phosphorus from wastewater using chemical 

precipitation. This process allows nutrients to be recovered and value-added products such as struvite and hydroxyapatite to be ob-
tained [7,10]. This type of treatment is dependent on changes in the pH value as well as on the interactions between ionic species 
present in the wastewater; therefore, to control the recovery of nutrients, it is necessary to measure and control the pH value and the 
concentrations of ionic species in wastewater, such as Mg2+, NH4

+, Ca2+, PO4
3− , HCO3

− and CO3
2− , because the increase in pH decreases 

the solubility of these species, promoting their chemical precipitation [10]. Madeira et al. (2020) reported that chemical precipitation 
using lime and hydrated lime has shown various benefits because this process generates suspended particles that can be removed by 
simultaneous precipitation [14]. 

Other studies indicate that it is possible to carry out chemical precipitation using CaO, Ca(OH)2 and (Ba(OH)2) to remove Cr3+, 
SO4

2− , F− , PO4
3− and NH3–N from tannery wastewater and landfill leachate. The authors concluded that chemical precipitation using 

these alkalis removed ionic species quickly, efficiently and safely at a low cost and allowed valuable solids to be recovered [9,15,16]. 
The current treatments, in addition to seeking greater efficiency, seek to achieve sustainability, which is possible by carrying out 

waste recycling actions that generate novel, economical treatments to produce added value and positively contribute to the local 
economy. Some studies have reported the use of eggshell (biocalcium); since this residue is easy to obtain and abundant worldwide, it 
is reported that approximately 250,000 tons are produced annually [17]. This residue has been used to remove contaminants in 
wastewater due to its low cost, physicochemical properties and high removal [18]. Biocalcium behaves as a natural adsorbent since it 
has a mesoporous structure [19,20], and it contains 95 % CaCO3, 1.4 % Mg and other elements in trace percentages [21,22]. In 
addition, biocalcium was used to precipitate phosphorus and ladimirite in wastewater [21,23]. 

This work provides an alternative for nutrient removal in the biological treatment of municipal wastewater. This is the main 
novelty of the research because several works have reported the use of eggshell to remove nutrients, heavy metals, and organic 
compounds at the laboratory or pilot scale only and in aqueous solution matrices. The study was carried out in three stages: stage A, 

Fig. 1. Wastewater treatment plant process diagram: 1) influent, 2) screen, 3) Parshall Channel, 4) pretreatment tank (eggshell addition), 5) 
activated sludge reactor, 6) clarifier tank, 7) chlorination tank, 8) sludge thickener, 9) serpentine, 10) output channel, 11) receiving body, 12) 
sludge stabilization tank, 13) sludge drying, 14) compost area (biofertilizer). 

L. Garduño-Pineda et al.                                                                                                                                                                                             



Heliyon 9 (2023) e21581

3

complete aeration (24 h, 48 months); stage B, decrease in aeration (12 h, 21 months); and stage C, decrease in aeration with biocalcium 
(12 h, 19 months), with the aim of recovering nutrients to be used as biofertilizers or in the bioremediation of soils to increase the C/N 
ratio. In addition, the wastewater quality was improved and could be used for agricultural irrigation or discharged into a surface water 
body, so a statistical analysis was carried out with the results of the effluent characterization in the wastewater treatment plant 
(WWTP) from 2015 to 2022 (20 samplings). The correlation between wastewater quality parameters and their compliance with na-
tional legislation was determined to predict the future behavior of WWTPs (NOM-001-SEMARNAT-1996 and 2021) [24,25]. 

2. Methodology 

The WWTP (Fig. 1) is located at coordinates 19◦ 41′ 57.9999″ north latitude and 99◦ 47′ 34.9999″ west longitude. The plant, which 
began operations in 1999 and was remodeled in 2016, treats wastewater at a rate of 30 L/s, and currently receives the wastewater 
generated by 7965 inhabitants [26], The WWTP works with an activated sludge system. As the first step in the process, there is a 
manual screening that removes stones, bags, leaves, and sticks. After the water passes through a Parshall channel where the influent is 
measured, the wastewater enters the biological reactor of activated sludge, and the aeration and digestion of the organic matter is 
carried out. Later, the water passes to the secondary sedimentation, the gravity separation process and the densest particles are 
deposited at the bottom of the sedimentation tank. Then, clarified wastewater is disinfected with chlorine to inactivate pathogenic 
microorganisms. The sedimented sludge is pumped to the sludge thickener, the excess water is removed, and finally, the sludge is 
directed to the drying beds for the removal of moisture. 

2.1. Materials and methods 

2.1.1. Biocalcium and sludge 
The biocalcium was collected from restaurants, budget kitchens and bakeries. The biocalcium and sludge from the WWTP were 

characterized before and after adding biocalcium by infrared spectroscopy (IR) with the spectrophotometer Two Lita FT-IR brand 
PerkinElmer with serial number 100743. In addition, its morphology and composition were determined using a scanning electron 
microscope (SEM) JSM-IT100LV, and elemental analysis of energy dispersive X-ray spectroscopy (EDS) was performed with a spec-
trophotometer (Bruker brand dispersion). Additionally, the crystallinity of the sludge was quantitatively and qualitatively analyzed 
using X-ray diffraction (XRD) with a Bruker D8 Discover diffractometer. 

2.1.2. Characterization of treated wastewater 
The wastewater characterization was compared with NOM-001-SEMARNAT-1996 and 2021 Mexican standards, and Pearson 

correlation statistical analysis was carried out to analyze the behavior of nutrient removal in the WWTP. 
The wastewater quality parameters were analyzed: pH, temperature, fats and oils, suspended solids, total suspended solids, 

Kjeldahl nitrogen, nitrites, nitrates, total nitrogen, BOD5, total phosphorus, cyanides, arsenic, and metals (cadmium, copper, chro-
mium, mercury, nickel, lead and zinc). Additionally, fecal coliforms and helminth eggs were determined by the standard methods of 
analysis [27]. 

Subsequently, the results were compared with the maximum permissible limits established in NOM 001-SEMARNAT-1996 and 
2021 to evaluate whether the effluent discharged from 2015 to 2022 met the requirements established to be reused in agricultural 
irrigation and discharged to a water body. 

2.1.3. Elemental composition 
Finally, the wastewater before and after treatment with biocalcium was characterized by inductively coupled plasma optical 

emission spectroscopy (ICP‒OES) analysis to completely characterize the effluent that is used for agricultural irrigation, which was 
performed using an iCAP 6500 Duo from Thermo Brand. 

2.1.4. Nutrient removal stages (N and P)  

Stage A (complete aeration, 24 h) 

This first stage corresponds to the evaluation of the treatment of municipal wastewater by the activated sludge process from 2015 to 
2019 to determine the concentrations of nitrogen and phosphorus species as total nitrogen, Kjeldahl nitrogen, nitrites, nitrates, and 
total phosphorus of the effluent that is discharged for agricultural irrigation. Step An includes sampling 1 to sampling 8.  

Stage B (Decreased aeration, 12 h) 

In the second stage, we sought to decrease the concentration of total nitrogen through the control of the nitrification process and 
reduce the concentration of nitrates, which was carried out with the decrease in oxygen in the aeration system that was operated 
intermittently for 12 continuous hours during the day from 6:00 a.m. to 18:00 p.m., maintaining the recirculation process in the 
activated sludge reactor continuously and its passage to the secondary sediment, from August 28, 2019, to May 27, 2021. Step B 
includes sampling 9 to sampling 14. 

L. Garduño-Pineda et al.                                                                                                                                                                                             



Heliyon9(2023)e21581

4

Table 1 
Effluent wastewater characterization from WWTPs.  

Sample pH Fecal coliforms NMP/ 
100 

Helminth 
eggs 

Greases and 
oils 

Sedimentable 
solids 

Total suspended 
solids 

BOD5 Kjeldahl 
Nitrogen 

Nitrites Nitrates Total 
Nitrogen 

Total 
phosphorous 

1 7.3 759.66 1 7.6 0.1 12 48.53 7.92 0.02 17.66 25.6 3.12 
2 7.4 321.41 1 11.6 0.9 40 51.7 11.68 0.51 14.64 26.84 3.7 
3 7.4 293.93 0.2 5 0.1 25.5 62.63 4.06 0.39 3.69 8.15 2.89 
4 7.3 172.77 0.2 5.4 0.1 23 63.67 7.41 0.04 17.18 24.63 2.75 
5 7.1 107.81 0.2 5 0.1 78 18.37 8.79 1.15 11.34 21.28 2.16 
6 7.1 880.81 0.2 5.1 0.1 37.8 26.13 8.03 0.13 2.27 10.43 2.2 
7 7.8 29.05 0.2 5 0.1 12 15.32 9.02 0.21 10 19.23 1.33 
8 6.6 9.64 0.2 5 0.1 12 31.39 4.28 0.01 18.16 22.46 2.87 
9 7.1 3.7 0.2 5 0.5 12 9.39 6.37 0.011 0.3 6.68 3.36 
10 6.8 718.23 0.2 5 0.1 12 7.49 4.55 0.08 0.34 4.96 2.3 
11 7.8 58.64 0.2 5 0.1 12 17.29 11.22 0.15 0.32 11.69 4.36 
12 7.2 250.68 0.2 5 0.1 12 5.32 8.28 0.16 0.32 8.77 4.34 
13 7.3 41.61 0.2 36.7 10.9 212 106.6 9.03 0.03 0.1 9.16 4.39 
14 7.2 317.61 0.2 5 0.1 12 8 9.71 0.38 0.1 10.186 4.41 
15 7.8 378.1 0.2 5 0.1 12 9.14 9.98 0.099 0.108 10.19 3.29 
16 7.67 136 0.2 5 0.1 12 11.84 7.26 0.01 0.1 7.37 1.06 
17 7.1 365.2 0.2 5 0.1 12 13.12 9.25 0.13 2.05 11.43 3.32 